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Sample Name Ak Sample Quantity 125
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Fs FEEAE FRHEE R (UETESP S BIHE
1 AUEFIEA, um <7.0 5.8 7
2 EERER REAT0. 25mm) , % <10 5. 1 iRy

REFE, TNG | REFE, L
) S GIREROGR. | AR, FZ | e

5. AR . BEam

KB -3~+10 +3 Gy
L |PRCIER R R 33 2 i
R ~2~+2 +1 e
5 HAWSE, mm/m <5 0.3 iy
6 TR R ZE, mm <6 4 v
7 RRERE =>1.6 2.2 &
KEME AR <1.0 0.3 iy
8 |R-THREM % T AR AR AL R <1.0 0.2 He
E AR LR <1.0 0.2 &
9 FRERIEE, % <1.0 0.3 oA
10 TR, % =98.0 99. 2 o
11 TR KE GRAMRN) | ke/m? <1.0 0.2 Vi
12 | B®HEH (FRE25T) W/ (n-K) <0. 048 0. 043 p s
i B T R AIR2E, kPa =80 183 e
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14 E4g5mF (FA810%) , kPa >40 77 e

FRIETE, C <30 9 &

WRRETEREA | e | etikipen o] Ha

B SFELPRGeRT (8], 0 0 5
s | D & CF el e
BoRE SR

RS RARRE, % <50 6.5 wa

S ARE, M kg <2.0 0.5 e

16 WRE, kg/m’ — 104 —

1. fedidhht: dbxdipl X RSO 175
B ZAiE: 4000330789, 010-88724984;
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NOTICE
LIREST "RsieiE e oo irAR, BB,

Test report is invalid without the "special seal for test report” or that of test department and perforated
rider stamp on it.

2 EHIRERENIGS "R NERE" SRR AETH,

Duplication of test report is invalid without the "special seal for test report" or that of test department
re-stamped on it.

JBETE. BiZ BTN

Test report is invalid without the signatures of the persons for chief test, verification and approval.
4 IRERBTTL.

Test report is invalid if altered.

SIMSREEERY , MTEEIREZ BE+ ARSI SAHERE,

Any dissidence about the test report should be brought forward to the test department within 15 days
from the date of receiving the test report.

6.— RGN  EIRBIRHRE,

In general, for entrusted tests the responsibilities are undertaken for the delivered samples only.
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i, F17 600 XEEit,

thk : AEFEHARLKETRILEE695(100041)

Add:No.69 JinDing North Road ,Shijingshan District,Beijing,China 100041
KIE(Web) : www.bmtbj.cn EBiE(Tel):010-88724984 88749821
{EEI(Fax):010-88715189 EIRHE : 400-0330-789




